


EXPLODED VIEW: EV POWERHEAD 

DRAWING #: 0K8920  GROUP EV 

 
ITEM PART# QTY. DESCRIPTION 

REVISION: J-9780-B  Page 2 of 2 

DATE: 9/16/14 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
 
 
 

0C5453 
0K4896 
0K6940 
0K9959 
0K8104 
0H3923 
0K7347 
0J2350B 
0K5974 
0K4216 
0K5150 
0K5567 
0K7336 
0K9000 
0J4029 
0H6545 
0H6546 
0K8835 
0J4298 
0K4359 
0K7282 
0K7317 
0K5614 
049451 
046526 
0K8391 
0E9371A 
0K5364 
0K7869 
066849 
0K58490101 
0K58490102 
0K58490203 
0J2004 
0K9958 
0K9065 
0K6520A 
0K6520B 
0K5701 
0K6041 
045771 
0K8830 
0F9273 
077091 
0E9592 
0K9104 
0K5699 
048031M 
0C2417A 
0C3168 
083512 
0K7551 
029333A 
029451 
022131 
 

4 
1 
1 
1 
3 
1 
1 
1 
1 
1 
1 
1 
1 
6 
6 
1 
1 
2 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
1 
2 
3 
1 
2 
1 
1 
1 
1 
3 
2.7FT 
2 

 

 

 

 

 

 

SCREW HHTT M8-1.2 X 12 BP 
MUFFLER 
FLEX PIPE EXH MANI 420CC 
MUFFLER INLET PIPE 
CLAMP BAND DIA 31-33mm 
CLAMP BAND DIA 26-28mm 
TAILPIPE WITH BEND AND CAP 
EXHAUST FAN 7KW D-DRIVE 
BELLOWS, ALTERNATOR AIR IN 
ALTERNATOR DUCT 
AIRBOX COVER 
BASE AIRBOX INTAKE 420cc 
ROTOR BOLT HHC M10 – 1.25 X 335 
VIBRATION ISOLATORS 
NUT HEX FL WHIZ M10-1.25 
GASKET INTAKE 432CC OHV 
GASKET INTAKE 432CC OHV 
NUT FLANGE M6-1.0 NYLOK 
SCREW HHC M6-1.0 X 193 C8.8 
ENGINE 420CC GASEOUS 
BRUSH ASSEMBLY 
SCREW HHFC M5-0.8 X 16 
HOSE, BREATHER, 420CC 
WASHER FLAT .406 ID X 1.62 OD 
WASHER LOCK M10 
COVER ENGINE BELL 
FILTER AIR GTV530 
ASSEMBLY THROTTLE BODY 420cc 
AVR 
SCREW HHTT M5-0.8 X 16 
ROTOR 
STATOR 
BEARING CARRIER 
O-RING 50 X 1.5 NITRILE 
MANIFOLD 
STUD, INTAKE 
JET REGULATOR (LP) 
JET REGULATOR (NG) 
ANTI-LASH SPRING 
LINKAGE 
NUT, HEX M8 – 1.25 G8  
HOSE 1/2" ID 
SOLENOID 
COTTER PIN 
SCREW PPHM #4-40 X 3/8 
SCREW HHFC M5 – 0.8 X 10 
GOVERNOR SPRING 
HOSE CLAMP 
EARTH STRAP 3/8 X 3/8 
WASHER LOCK SPECIAL 5/16 
SCREW HHTT M8 – 1.2 X 16 
HARNESS AVR (NOT SHOWN) 
TIE WRAP 
TAPE, FOAM 1/16” X 1/2” 
WASHER, FLAT M10 
 

 


